

QUICK REFERENCE GUIDE FOR PAEDIATRIC EMERGENCIES

PAEDIATRIC RESUSCITATION											
Age			Newborn	1 mth	3 mth	6 mth	1 year	3 years	5 years	7 years	10 years
Weight			3 kg	4 kg	5 kg	8 kg	10 kg	15 kg	18 kg	22kg	30 kg
	Conc	Dose									
Adrenaline	*1:10,000	0.01mg/kg (0.1ml/kg)	0.3ml	0.4ml	0.5ml	0.8ml	1ml	1.5ml	1.8ml	2.2ml	3ml
Atropine	**0.1 mg/ml	0.02mg/kg	0.06mg (0.6ml)	0.08mg (0.8ml)	0.1mg (1ml)	0.16mg (1.6ml)	0.2mg (2ml)	0.3mg (3ml)	0.36mg (3.6ml)	0.44mg (4.4ml)	0.6mg (6ml)
Amiodarone	150mg/3ml	5 mg/kg over 20 – 60 min Max 300 mg	15mg (0.3ml)	20mg (0.4ml)	25mg (0.5ml)	40mg (0.8ml)	50mg (1ml)	75mg (1.5ml)	90mg (1.8ml)	110mg (2.2ml)	150mg (3ml)
Adenosine	6mg/2ml	0.1 mg/kg (1 st dose) (0.2mg/kg- 2 nd dose) Max 6 mg (1 st dose) Max 12 mg (2 nd dose)	0.3mg (0.1ml)	0.4mg (0.13ml)	0.5mg (0.17ml)	0.8mg (0.27ml)	1mg (0.33ml)	1.5mg (0.5ml)	1.8mg (0.6ml)	2.2mg (0.7ml)	3mg (1ml)
NaHCO ₃ #	4.2%	1mmol/kg	6ml	8ml	10ml	16ml	20ml	30ml	36ml	44ml	60ml
NaHCO ₃ #	8.4%	1mmol/kg	-	-	-	-	10ml	15ml	18ml	22ml	30ml
Calcium Gluconate	10%	0.5ml/kg	1.5ml	2ml	2.5ml	4ml	5ml	7.5ml	9ml	11ml	15ml
Dextrose	50%	1ml/kg	3ml	4ml	5ml	8ml	10ml	15ml	18ml	22ml	30ml
Magnesium Sulfate 49.3%	10mmol/5ml (2.47g in 5ml)	25-50mg/kg Bolus over 10-20 min	75- 150mg (0.15 – 0.3ml)	100- 200mg (0.2- 0.4ml)	125- 250mg (0.25- 0.5 ml)	200- 400mg (0.4-0.8 ml)	250- 500mg (0.5-1ml)	375- 750mg (0.76- 1.5ml)	450- 900mg (0.9- 1.8ml)	550- 1100mg (1.1- 2.2ml)	750- 1500mg (1.5-3ml)
ETT diameter (mm) uncuffed	4+age/4		3.5mm	3.5mm	3.5mm	4.0mm	4.0mm	4.5mm	5.0mm	5.5mm	6.5mm
Length (cm)	(Oral)		9cm	10cm	10.5cm	11cm	12cm	14cm	15cm	16.5cm	18cm
Defibrillation		@2-4J/kg	7-10J	10-20J	10-20J	20-30J	20-50J	50-70J	50-70J	50-100J	70-150J
Synchronized Cardioversion		@0.5 – 2 J/kg	2– 7 J	2 - 10 J	3-10J	5 - 20J	5-20J	10–30J	10-30J	10-50J	20-70J
Chest tube			8Fr	8Fr	10Fr	10Fr	10Fr	12Fr	14Fr	16Fr	16Fr
Urine Catheter			6Fr	6Fr	8Fr	8Fr	8Fr	10Fr	12Fr	14Fr	16Fr

- *Adrenaline: dilute 1 ml of 1:1000 with normal saline (N/S) to make up final volume of 10 ml to make 1:10,000
 - **Atropine: to dilute 0.6mg with N/S to make up final volume of 6ml (concentration= 0.1mg/ml). No minimum dose (latest 2020 PALS guidelines)
 - Approx. Weight (kg) for child >2 years old = [2 x Age(yrs)] + 8
 - If cuffed ETT used, to use 0.5mm/1 size lower than uncuffed size for age
 - # Recommendation for 4.2% NaHCO₃ in neonates and infants vs 8.4% in older children
 - @Round up to the next nearest energy dose on the defibrillator
- Reference: PALS 2020

Dr Audrey Lim & Dr Nicola Ngiam/Apr 2007
Reviewed by Dr G MacLaren/Sep 2009
Reviewed by Dr Koh Pei Lin/Dec 2012
Reviewed by Dr Koh Pei Lin/June 2016
Reviewed by Dr Jacqueline Ong & Dr Koh PL/Jan 2023
Reviewed by Dr. J Ong/July 2025